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Date : Augugt 14, 2006

ALLOY COMPUTER PRODUCTS
4/585 BLACKBURN RD.
NOTTING HILL, VICTORIA, AUSTRALIA

The following merchandise was submitted and identified by the vendor as:

Product Description: 24 PORT SNMPMODULAR FIBRE SWITCH
Style/ Item No.: MS888G2/ No.1

Manufacturer/ Vendor: Alloy Computer Products

Country of Origin: Taiwan

Quantity: Total 1 set

We have tested the submitted sample(s) as requested and the following results were obtai ned:
Test Required:  (According to client’stest specification, please seefollowing sheetsin detall.)
1. Mechanical Shock Test

Test Results: - PLEASE SEEATTACHED SHEETS -

*HC70238/2006, dated August 7, 2006, is hereby canceled and replaced by HC70238A/2006.

Cedric Chen
Asst. Supervisor
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1. Mechanical Shock Test:
Test Equipment:
Name Brand Model Serial No.
Shock Test System LANSMONT 65-81TTSII M-13418
DataAcquisition & Analysis System LANSMONT 103570-2-B 0503-73
| CP Accelerometer PCB 353B14 79713
Lab Environmental Conditions:
Ambient temperature:  25+3°C
Relative humidity: 55+20%RH
Test Method/ Specification:
Sample condition: Packaged
Pulse shape: Half-sine
Acceleration: 4G
Pulse duration: 11 ms
Shock direction: X, Y, Z axes
No. of shock: 10 shock/ axis (total 6 shocks, see photo 5~10)

® Examine the appearance of specimen by visual check and perform functional check after this test.
® Functional check: Connect the specimen with PC via RJ45 port and examine the Network Connecting Function of

specimen could be work normally or not.
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Specimen:
Style/ltem No.: MS888G2/ No.1
Quantity: total 1 set
Test Result:
Check Item A Check
ppearance Chec .
(Visual Check) Functional Check
Style/ Item No.
MS888G2/ No.1 No visible damage Normal

The content of this PDF file is accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written
permission of the Company. **PDF f: l’&ﬁ?[‘}’rﬁ'f&ﬁﬁ@ﬁl%ﬁ;’/ﬂﬁ465ﬁ?ﬁl"‘i (B . ﬁ%ﬁfﬁ%ﬁ“ o ﬁl?}ﬁ‘ﬂfiﬁé’x E 7‘?!*#1%)?&7%! °
N0.33, No.35, Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / » #* B4 7 3% 1 ¥ % 7 {#§% 33 %5, 35 5L
SRS AP UL P | £(886-2) 2298-3355 f (886-2) 2299-7857 WWW.tW.SgS.com
Member of SGS Group



TEST REPORT

Report No.: HC70238A/2006
Page: 4 of 5

Test Photos:

Appearance of specimen (Packaged)

4.  Appearance of specimen

3.  Package style (MS888G2)

5. Mechanical shock test: X axis 6. Mechanical shock test: X axis
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Test Photos--Continued:

7.

8.

Mechanical shock test: Y axis

9.

Mechanical shock test: Z axis

10. Mechanical shock test: Z axis
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11. Functiona check

———The End of Test Report ———
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